374WATER®

374Water AirSCWO"™ System

City of Bellingham

. Response to RFP: 76B-2023
e Solids Handling Pilot Program RFP
T __ October 30th, 2023

neering a new era




10/30/2023
Subject: Solids Handling Pilot Program RFP
RFP # 76B-2023

The enclosed response is submitted in response to the above-referenced Request for
Proposal. Through submission of this proposal, we agree to all of the terms and
conditions of the Request for Proposal.

We have carefully read and examined the Request for Proposal and have conducted
such other investigations as were prudent and reasonable in preparing the proposal. We
agree to be bound by statements and representations made in this proposal and to any
agreement resulting from the proposal.
[...]
3. The ability of AirSCWO™ to destroy PFAS compounds (if present) in the City’s
sludge.
4. Potential modifications to the plant or dewatering operations such that full
scale implementation of AirSCWO™ can be achieved.

The project will take place, and be phased per the following schedules and tasks:

Table 1. Proposed project schedule.

Schedule 1 System design, system preparedness and site preparation

Schedule 2 Mobilization, installation, commissioning, and startup of the pilot
system

Schedule 3 Operations for the duration of the pilot period

Schedule 4 Decommissioning, disassembly and demobilization of the pilot system

2.1 Processing Technology
Technical Background

374Water offers a proprietary sustainable waste management technology (AirSCWQO™).
AirSCWO™ transforms both simple and complex wastes such as wastewater sludges,
biosolids, landfill leachate, food, and gardening organic waste, agricultural and dairy
wastes, and organic chemical wastes, including harmful contaminants (e.g., PFAS, drugs,
microplastics), into reusable water, energy, and minerals. AirSCWO™ systems achieve new
heights of operational performance and resource recovery, shifting the waste
management paradigm from conventional treatment and disposal to innovative pollution
elimination and resource recovery.

AirSCWOQO™ is a transformative technology that harnesses the process of SCWO. SCWO
utilizes the unique properties of water above its critical point (374°C and 221 bar). Figure

374Water Confidential 9




2 shows the phase diagram with the critical point and supercritical phase of water shown
inred.

Source: 374Water

Supercritical

water
218 atm-f------ e .
A
Critical
point

Ice

Water vapor

Pressure

Temperature »  374°C

Figure 2. Phase diagram of water showing supercritical water. Credit: 374Water.

At supercritical conditions, in the presence of oxygen, organics are rapidly converted to
water, inert solids, gases, and reusable heat with >99.9% reduction in volatile solids
volume. The reaction is illustrated as shown in Figure 3.

HJ\ —9  >374°Cand 221Bar

8 + S5 + + + )| +

SCWO PROCESS

Organic Waste Air Clean Water Air Minerals Heat Electricity

—

Figure 3. Supercritical water oxidation with AirSCWO™. Credit: 374Water.

AirSCWOQO™ is a continuously operating, auto-thermal process that utilizes the energy
embedded in the waste for power. After a short heat-up period of 2-3 hours, an
AiIrSCWO™ system is self-sufficient requiring little or no external power to operate (large
units are net energy positive). The process is illustrated in Figure 4 below. An AirSCWQO™
system is automated using sensors connected to a SCADA system and a real time data

374Water Confidential 10



historian (Pl) for live analysis of trends, key process indicators (KPIs) and performance
measurements.

Vented Gas
CO; +N;

Clean
Energy

Waste -
Distilled
Water

: {mL_-_ é e J[W} = @) e

Figure 4. 374Water’s AirSCWO" process flow diagram. Credit: 374Water.

Heating and Pressurization: Incoming organic waste and atmospheric air are
heated and pressurized towards supercritical conditions (>374°C and 221 bar).
Reaction: Hot pressurized organic waste is injected into a plug flow reactor
alongside the pre-heated and pressurized air (oxidant). A rapid oxidation of the
waste’s organic compounds converts almost all the calories (or COD) in the waste
into heat (supercritical mass).

Heat Recovery: Supercritical water leaves the reactor and is split into gaseous
and liquid streams; heat is recovered at various stages using a combination of
heat exchangers and solid/liquid/gas phase separation vessels.

Superheated Steam: Superheated steam is sent to a built-in expander to generate
electricity that can be used onsite. Post expansion, this waste stream becomes
vent gas and distilled quality water.

Energy Recovery: An energy recovery unit converts superheated steam into
electricity for the system to heat and pressurize the incoming waste and oxidant
(air).

Air Emissions: The gases emitted from the system are CO, and N,. AirSCWQO™
produces insignificant amounts of NO,, SO,, CO, acid gases, or hazardous and
volatile organics, and condensed water vapor removed from the gaseous stream
after the separator.

Effluent Water: Approximately one-third of the feedstock (by weight), leaves the
system in the form of a liquid mineral stream. The composition of the mineral
stream will determine the potential post-treatment needs and mineral reuse
potential.

Distilled Water: Approximately two-thirds of the feedstock (by weight) leaves the
system as distilled water which may be beneficially reused.

374Water Confidential 1



Advantages of AirSCWO™

AirSCWQO™ addresses waste management challenges plaguing communities across the
globe and tackles prior hurdles which prevented SCWO technology from widespread
adoption and commercialization.

Since its introduction, commercial development of SCWO has been slow due to technical
challenges; the complex nature of a high-pressure, high-temperature process can lead to
corrosion, plugging and fouling. These technical issues have driven a need for change to
critical design elements of SCWO processors - including innovating the reactor material,
shape, and size. What's more, the pure oxygen used in older generation SCWO
processes must be handled and stored safely, creating a need for expensive safety
design and control processes to avoid hazards. With thermal energy being a byproduct
of the SCWO process, early attempts to commercialize SCWO were also sidelined by
unrealistic expectations that SCWO could produce power at a competitive retail
electricity rate (approximately $0.03-0.05 per kWh). This goal proved to be unreachable,
making SCWO adoption and commercialization that much more difficult.

Using technology invented and patented (US-11420891-B2) by engineers at Duke
University in Durham, NC, U.S.A., 374Water developed the AirSCWQO™ technology as the
world’s first self-sustaining, continuous flow SCWO omni processor. AirSCWO™ was
labeled “the third generation of SCWO” during recent PFAS elimination work performed
by the U.S. EPA PFAS Innovation Technology Team (PITT). The technology is in
commercial production and has the potential to shift the wastewater paradigm from the
traditional centralized, end-of-pipe treatment to innovative, decentralized resource
recovery. 374Water has several pending U.S. patents for this technology (Table 2).

Table 2. 374Water Patents Pending.

Application

Title Filing Date No.

Authors

Deshusses, M.A.,
12/19/2022 | 18/068,287 | Nagar, Y., Ballenghien,
D., Harif, H.

SCWO System for Treatment of
High-Strength Wastes

Applying Chemical Oxygen
Demand and Heating Value Nagar, Y., Ballenghien,
Diagnostics to Enhance 11/29/2022 | 18/059,834 D.; Deshusses, M. A

Performance of a SCWO Process

Monitoring Scheme and Method Nagar, Y., Ballenghien;
of Corrosion and Fouling 11/29/2022 | 18/059,850 | Deshusses, M. A;; D,
Reduction for SCWO System Harif, H.

374Water Confidential 12


https://image-ppubs.uspto.gov/dirsearch-public/print/downloadPdf/11420891

AirSCWOQO™ addresses prior hurdles by incorporating moderate preheating of the waste
slurry, followed by mixing with supercritical water and air. Air serves as the oxidant which
is much safer to use than pure oxygen. The internal mixing rapidly brings the waste
undergoing treatment to supercritical conditions thereby minimizing corrosion and the
risks of waste charring and plugging. All organics in the residuals are rapidly oxidized to
CO,, while the heat of oxidation is recovered to heat the influent waste, and water and
minerals are recovered for reuse. The other critical innovation instrumental in
overcoming corrosion, plugging and energy efficiency challenges is a multi-stream
tubular reactor configuration that enables efficient and sustainable treatment. These
unique design elements differentiate 374Water’'s AirSCWO™ technology from other
SCWO technology providers.

Another unique feature of the system is the preheating of the waste slurry before mixing
with supercritical water and air. This allows air to serve as the oxidant, a much safer
alternative than pure oxygen and chemicals. Further, internal mixing brings waste to
supercritical conditions rapidly, minimizing corrosion and risks of waste charring and
plugging. Additionally, the heat of the oxidation process is recovered to heat the influent
waste.

Input Requirements

AirSCWOQO™ is a waste agnostic process (i.e. the process is indiscriminate of the type of
organic waste being processed) that has been applied to wastewater sludges and
biosolids, spent GAC, spent IEX, RO reject, diluted AFFF, landfill leachate, groundwater,
and rinsates from decontamination processes. AirSCWQO™ can receive and process this
variety of organic waste all together or individually.

We are looking for the following from a dewatered sludge to be suitable for AirSCWO™:

e Water content adjusted to achieve caloric target (HHV) of 1,000-1,200 BTU/Ib wet”
#feed specific but usually 12-20% for municipal sludges

Pumpable slurry

Screened to remove inert material > 4mm

TDS of < 2% (20,000 mg/L) (typically not of concern with municipal sludge)
Relatively low levels of halogens (typically not of concern with municipal sludge)

374Water Confidential 13



2.2 Proposed Pilot Scale Implementation for Bellingham, WA
Overview

All AirSCWO™ systems are modular and allow for partial usage, meaning the system can
treat a portion (in this case 4,000 to 5,000 GPD out of a total of 70,000 GPD) of the
incinerator feed while hearth furnaces/dewatering equipment are still in use.

It is 374Water’s intention that the City provides 374Water with 4,000 to 5,000 gallons of
6% TWAS on a daily basis. 374Water will provide a mobile dewatering plant that is
custom configured to take the 6% TWAS and output a 15% to 19% TS sludge which is
screened for large particles that can jeopardize SCWO operations. The intent of this
dewatering plant is to ensure operational success of the AirSCWO™ process along with
providing the necessary modifications to the sludge dewatering with no impact on the
plants normal day to day operations.

After dewatering to the specific TS required by the SCWO reaction, approximately 1,600
gallons of dewatered sludge (at 15% TS) will be pumped into the AirSCWO system to be
thermally destroyed and converted into inorganic mineral byproducts.

Dewatering Unit

The dewatering unit (DWU) is designed to condition the liquid waste streams typically
produced by a municipal wastewater treatment plant into suitable energy density for
AirSCWO™. The system is capable of accepting thickened wastewater sludges and
outputting a dewatered sludge of a specific TS that is suitable for the AirSCWO™
process.

Liquid feed sludge enters the DWU through a manifold and is initially processed with an
inline macerator. Following maceration an inline pump pushes the sludge through a
Huber STRAINPRESS® to screen inorganics and debris > 4 mm in size. The screened
liquid sludge from the discharge side of the Huber STRAINPRESS® will flow into an
equalization (EQ) Tank. A submersible electric mixer will equalize the liquid sludge in the
EQ tank prior to dewatering. The screening from the Huber STRAINPRESS® will be
discharged into an endless bagging system that will go into a small dumpster that is
stored inside the DWU. A small cargo door will allow for the dumpster to be removed
from the DWU and properly disposed of. Access will be provided from the road to
remove the dumpster. A screening disposal service will be provided by the City.

Next, the sludge is dewatered using a screw press and emulsion polymer make down
system. 374Water will provide the necessary polymer and screw press operation to
produce a 12%-20% TS cake that will discharge into the sludge feed hopper (FH). The FH
will have a live bottom screw conveyor system to move the cake sludge to the discharge

374Water Confidential 14



City of Bellingham - 374Water Response- 2023

that will feed the final sludge pump in the process that sends sludge at 60 psi to the
AirSCWO™ unit. The DWU will receive the mineral water that is produced from the SCWO
process and discharge it into the filtrate pumping system. From the filtrate pumping

system we prefer to discharge directly to the plants headworks via a sewer or h

jid*
o8
Bl‘
L %»‘.‘g%
% Dv‘ % G
g E.Ye [N
. "‘4:1:‘ hDQr o
: "'I\hl‘ . 4 '“p"f“ oﬁ"i;'!nh
0% i o e
n[lo' s o* w .
c° 5 1% E,,:'r ;;f‘"ﬂ‘
i Go.rv"' Mg, 70"
P of
¢ % A
chogin”
4
3«:,|J < i
Ap g
e
o ‘,r“Jp
5{""‘

Figure 5. Typical AirSCWO" process flow diagram. Credit: 374Water.

374Water Confidential

ose.

15



4 - 7,000 gallons
6% TWAS

v

Dewatering Unit

Vent Gas (15%
£oz)

h 4

1,600 Gallons of
15 - 19% TWAS >
for AirSCWO

o | 1000 gal/day
7| distilled Water

AirSCWO 6

600 gal/day

minerals water

Figure 6. Proposed liquid in and out flows for the AirSCWO system and dewatering

unit.

Proposed Operational
Schedule

Table 3. SCWO operation and utilities.

Pilot (AirSCWO™ 6)

5 days per week of continuous operations.

Total Electricity
Consumption

The AirSCWO 6 unit is nearly net-neutral with a small
amount of electrical energy (roughly -0,080 MWh)
consumed each year.

Total Natural Gas
Consumption

Not applicable, the process requires no natural gas. Initial
reactor heating is via electric heaters.

Per operating day = 0 therms consumed.

Total Fuel/Chemical
Consumption

Glycol, isopropyl alcohol or diesel can be used as fuel
during startup and shutdowns. A high estimate is 20
startups and shutdowns annually, needing Y200 gallons
of fuel each year.

Potable Water Demand

Potable water required for this process is 9,000 GPY.

374Water Confidential

16




During steady state operation, the distilled water stream
will be used for any process needs. Approximately
351,000 GPY of distilled water (non potable) is produced
from sludge processing and suitable for use within the
sludge management process.

Treated Effluent(

S) The distilled water (V351,000 GPY) and effluent + minerals
stream of 148,000 GPY will require a drain that brings the
effluent back to the head of the WWTP.

Table 4. Details of the major utilities required for installation, startup, operation and

shut down.

Installation Both the AirSCWO™ system and dewatering unit require a level and

Surface stable surface for installation. Concrete, asphalt, or leveled crushed
stone are generally considered acceptable.

Water Access to a source of reliable water (like a hose, 10-20 GPM) should be
available at all times for the 374Water team to access for tasks like
filling tanks.

Electricity AirSCWO™: 400/480 3 Phase, 300 Amps max draw.

Dewatering unit: 400/480 3 Phase, 200 Amps max draw.

Consumables

AirSCWO™: Onsite storage required for 50 gallons of fuel to be used
during start up and shut down.

Dewatering unit: Polymer will be provided by the City (the same as one
being used at the full-scale City run dewatering system).

Drain AirSCWO™: Capability to discharge 2 GPM to the plant’s headworks.
Dewatering unit: Drain access to intermittently discharge up to 60 GPM
of dewatering filtrate to the plant’s headworks.

Effluent It is proposed that all system effluents be routed to a single drain line

Handling that feeds back into the plants’ headworks. Individual process lines are

able to be sampled and stockpiled for data collection purposes.

Table 5. Sizing details of the major components installation requirements.

374Water Confidential

17




Equipment Size and Utilities Needed

AirSCWO 6 Dimensions: 40 ft x 8 ft x 9.5 ft (L x W x H)
Electricity: 3 phase, 480V, 300 A connection
Water (potable water line, normal tap pressure)
Drain (access to drain water to headworks/sewer)
1 x 4-inch connections sludge inlet from DWU

2 x 1-inch connections for effluent drain lines

Dewatering Unit Dimensions: 40 ft x 8 ft x 9.5 ft (L x W x H)

Electricity: 3 phase, 480 V, 200 A connection
Sludge feed from TWAS storage to DWU

Semi regular changeout of bagging system